

**TEST CERTIFICATE**

References: : 0902033-15 – 0912035-08-C

PRODUCT: Chair model "TOP"**COMPANY:** DILEOFFICE, S. L.
POLG. IND. II –Av. VALENCIA, S/N
03420 CASTALLA (ALICANTE)
ESPAÑA**TEST:** Compliance with standards:
UNE EN 13761:2003
OFFICE FURNITURE. VISITORS CHAIRS**RESULT:** The model tested satisfactorily fulfils the specifications for the standards used in the following tests

TEST	RESULT
- Dimensions.	CORRECT
- General requirements of design.	CORRECT
- Estability.	CORRECT
- Testing of rolling resistance	CORRECT
- Castor fatigue	CORRECT
- Seat and back static load test	CORRECT
- Seat front edge static load test.	CORRECT
- Seat and back fatigue test.	CORRECT
- Seat front edge fatigue test.	CORRECT
- Leg forward static load test.	CORRECT
- Leg sideways static load test.	CORRECT
- Seat impact test.	CORRECT

Paterna, 17th May 2010Signed: José Emilio Nuévalos
Head of Furniture Laboratory*This certificate only refers to the samples tested by the AIDIMA laboratory.**The particular results of the tests are described in technical report refs.: 0902033-15 – 0912035-08 dated on 15/04/2010.**AIDIMA is a member of INNOVAWOOD, The European Network of Research and Training for the Forest, Wood and Furniture Industry, among whose members are: CATAS (Italy), CTBA (France), CTIB (Belgium), DTI (Danemark), ELKEDE (Greece), HFA (Austria), IHD (Germany), ITD (Poland), SHR (Holland), ST-TRÅTEK (Sweden), TRADA-FIRA (United Kingdom), University of Zagreb (Croatia), VTT (Finland), WKI (Germany), etc.*